
Scientia Iranica (2025) 32(9): 7250 

To cite this article: 
A. Rabani Mehr, H. Nikkhah, M. Farhadian “Techno-economic analysis of a municipal wastewater treatment plant: A comparison among SBR, 
MLE & A2O processes”, Scientia Iranica (2025) 32(9): 7250.      https://doi.org/10.24200/sci.2023.61323.7250  

2345-3605 © 2025 Sharif University of Technology. This is an open access article under the CC BY-NC-ND license. 

Sharif University of Technology 

Scientia Iranica 
Transactions on Chemical and Geoenergy Engineering 

https://scientiairanica.sharif.edu 

Techno-economic analysis of a municipal wastewater treatment plant: A 
comparison among SBR, MLE & A2O processes 
Alireza Rabani Mehr, Hasan Nikkhah, Mehrdad Farhadian* 
[...]
essential. Technical analysis of this research was performed 
using GPS-X software. SBR (current case of the Konark 
municipal WWTP), MLE, and A2O were analyzed using a 
simulation technique based on the obtained information  and 
the results were compared to the real data from the plant. The 
economic estimation of these three projects was done using 
CapdetWorks software, and fixed, operating, material, and 
energy costs for the three projects were calculated and 
compared by this software. This study aims to raise the 
question if SBR can be a good choice for this plant or if the 
two other scenarios can perform better.  

2. Methods and material

2.1. Wastewater feed characteristics 

This study is based on a case study of sanitary wastewater 
treatment in Konarak (Sistan and Baluchestan with 25.368, 
and 60.348 coordinates as shown in Figure 1. Sanitary 
wastewater (maximum capacity of 900 cubic meters per day) 
is transferred to the wastewater treatment package through 
the wastewater collection network. The wastewater is then 
biologically treated. After this stage, according to the 
environmental protection organization of Iran, the effluent is 
eligible for reuse in agriculture. Data on the quality of 
incoming wastewater are given in Table 1.  

2.2. Simulation procedure 

GPS-X software has been widely used in the simulation and 
design of wastewater treatment systems [19-21]. In this 
study, GPS-X was used to simulate three different cases. 
Cnplib library is used in GPS-X software and the simple1d 
clarifier model was used to do qualitative analyses of the 
design and find the output pollutant concentration [22]. 
CapdetWorks software version 4 was used in this study to 
estimate the total cost of systems. This software was used 
to estimate construction costs and annual costs according 
to the US equipment cost database (2014) as most of the 
default values proposed by CapdetWorks. This software was 
used to compare the effluent output for three different scenarios 
regarding   A2O,  SBR,   and  MLE  for   Konarak   municipal 



      A. Rabani Mehr et al./ Scientia Iranica (2025) 32(9): 7250      3 

Figure 1. Location of the Konarak wastewater treatment plant. 

wastewater, and in the end, the results of effluent were 
compared with the actual effluent data obtained from the 
laboratory at the WWTP. The economic analysis was also 
done, and the total cost of the three scenarios was compared. 
The following assumptions have been used for the 
simulation: 

• The default settings of stoichiometric and kinetic parameters 
in GPS-X were employed for the WWTP modeling
simulation;

• The pH is constant and almost neutral;
• There are enough mineral nutrients to ensure adequate

growth;
• Simultaneous hydrolysis of organic and nitrogen

compounds exists;
• A constant concentration of Dissolved Oxygen (DO) is

maintained, and there is sufficient mixing in the reactor;
• The liquid temperature was assumed to be 20 °C.

2.3. Process description 

Three different scenarios were used in this study, and the 
description and the procedure to simulate them are 
illustrated. These processes are SBR, MLE, and anoxic-
anaerobic-oxic (A2O). The SBR case is the current scenario 
of this wastewater plant. The aim is to see how MLE and A2O 
processes would affect the cost and effluent characteristics. 

2.3.1. SBR 

SBR is an activated sludge technology that combines biological 
reactions with solid-liquid separation in a reservoir. This 
procedure can be changed according to the growing 
circumstances for different groups of microorganisms to 
eliminate different toxins from wastewater. Five operational 
steps make up a typical SBR cycle: 

1. Filling: Add raw sewage or primary effluent.
2. Reactions start during aeration filling.



4 A. Rabani Mehr et al./ Scientia Iranica (2025) 32(9): 7250 

Figure 2. SBR process flow diagram. 

3. Sedimentation: Solids separate from liquids when they
are stationary.

4. Decant: Remove treated effluent.
5. Idle: Sometimes, a reactor is given time to complete its

filling step before switching to another unit in a multi-
tank system [19].

To simulate the process, the following steps were done. The 
flow first enters a balancing tank to reduce suspended solids 
and prevent possible shocks. In the SBR reactor, in the filling 
phase, the mixing is done without aeration, which, in 
addition to removing nitrogen, improves the sedimentation 
properties of the sludge. This phase is anoxic for 
denitrification. In the aeration stage, oxidation and 
nitrification occur, and with settling, the treatment process in 
the reactor ends. The balancing unit after the reactor is to 
store water and prevents possible shocks. Finally, bypassing 
the disinfection unit, wastewater of the desired quality is 
obtained. Residual sludge from water treatment in SBR 
reactors enters the digestion process. The process flow 
diagram of the process is shown in Figure 2. 

2.3.2. MLE 

The MLE process is sequentially anoxic-aerobic. The 
entering wastewater was denitrified anoxically, then nitrified 
aerobically. This method involves sequential recirculation of 
nitrate generated in the aerobic zone to the anoxic zone, 
which is accompanied by recirculation of Returned 
Activated Sludge (RAS) to the anoxic zone and that is 
because there is only one way for RAS to get nitrate into the 
anoxic area: by injecting it into anoxic zone [23]. To simulate 
the process, the following steps were done. 

A portion of the suspended solids is first separated in the 
primary clarifier tank as part of the MLE treatment process. 
Denitrification and nitrogen removal takes place in the 
anoxic portion, whereas other pollutants in the wastewater 
are removed using aerobic microorganisms in the aerobic 

portion. The sedimented sludge can be separated from the 
desired quality wastewater with enough retention time in the 
secondary clarifier. Increasing the removal effectiveness of 
nitrogen is made possible by utilizing a return flow from the 
aerobic to the anoxic unit in this operation since it provides 
sufficient oxygen for microorganisms. A return sludge flow 
from the secondary clarifier to the anoxic unit helps maintain 
the microorganism-to-organic-matter ratio, and hence more 
effective wastewater treatment happens. The digestion 
section receives the settling sludge from the sedimentation 
tanks and processes it to remove the remaining sludge and 
purify the wastewater. The process flow diagram of the 
process is shown in Figure 3. 

2.3.3. Anoxic-anaerobic-oxic (A2O) 

As one of the world's most commonly utilized biological 
treatments, the A2O process (anaerobic/anoxic/aerobic) is 
well-known.  

Also, before wastewater may be discharged into the 
environment, the A2O process is used to remove nitrogen, 
phosphorus, and organic carbon from the water [24]. To 
simulate the process, the following steps were done.  The 
A2O process consists of three-level of biological treatments. 
Anaerobic treatment is used to remove phosphorus and 
denitrification, which removes ammonia and reduces nitrate 
loading; anoxic treatment, which removes ammonia and 
reduces nitrate loading; and aerobic treatment to remove 
Biological Oxygen Demand (BOD). Following this, a 
secondary clarifier and a sand filter are used to purify the 
wastewater physically. An internal return flow from the 
aerobic tank to the anoxic one is used to remove nitrate with 
increased efficiency, and a return sludge flow from the 
secondary clarifier to the anaerobic tank is used to boost 
phosphorus removal efficiency in this process. In the 
simulated process, sediment sludge from the clarifier tanks 
goes to the digestion section for sludge treatment. The 
process flow diagram of the process is shown in Figure 4. 



      A. Rabani Mehr et al./ Scientia Iranica (2025) 32(9): 7250      5 

Figure 3. MLE process flow diagram. 

Figure 4. A2O process flow diagram. 

For sludge disposal, first, the water and sludge are 
separated and sent back to the beginning of treatment in 
the thickener tank. The sludge is sent to the aerobic 
digestion tank, where aerobic microorganisms break down 
the sludge. Finally, the dewatering step, like a press filter, 
separates the water from the sludge and sends it back to 
the beginning of the treatment process. The sludge is then 
thrown away. 

2.4. Design parameters 

The following tables depict the design criteria for three 
different processes. In the MLE process, the return flow rate 
from the aerobic unit to the anoxic is 1000 m3/d and the 
sludge flow rate from the secondary clarifier to the anoxic 
unit is 600 cubic m3/d. In the A2O process, the return flow 
rate from the aerobic unit to the anoxic is 1000 m3/d and the 
sludge flow rate from the secondary clarifier to the anaerobic 
unit is 800 m3/d. Tables 2, 3, and 4 give the values related to 
the design parameters. 

Table 2. Design criteria for SBR. 
Unit process Design criteria Value Unit 
Equalization 

Tank 1 
Maximum  

volume 105 m3 

Tank depth 3 m 
Airflow 95 m3/h 

SBR Surface area 70 m2 
Maximum water level 3 m 
Feed points from the 

bottom 1 m 

Airflow 480 m3/h 
Fill 0.5 h 

SBR 
 (cycle time) Aeration 3 h 

Settle 1 h 
Decant 1 h 

Idle 0.5 h 
Equalization 

Tank 2 Maximum volume 105 m3 

Tank depth 3 m 
Airflow 95 m3/h 

Disinfection Volume 30 m3 
Chlorine dosage (mg/l) 1 mg/l 

HRT lower limit 0.005 d 
HRT upper limit 0.2 d 



6 A. Rabani Mehr et al./ Scientia Iranica (2025) 32(9): 7250 

Table 3. Design criteria for MLE, A2O. 
Unit process Design criteria Value Unit 

` MLE A2O 

Primary 
clarifier 

Surface area 35 35 m2 
Maximum water level 3 3 m 

Feed point from the bottom 1 1 m 
Lamella located in layer 2 2 

Plate angle 60 60 Degree 
Plate spacing 0.1 0.1 m 

Anaerobic 
tank 

Maximum volume - 100 m3 
Tank depth - 3 m 

Anoxic 
 tank 

Maximum volume 180 125 m3 
Tank depth 3 3 m 

Aerobic 
 tank 

Maximum volume 300 300 m3 
Tank depth 3 3 m 

Aeration type- fine bubble Diffused 
aeration 

Diffused 
 aeration 

Airflow into the aeration tank 481 481 m3/h 

Secondary 
 clarifier 

Surface area 45 45 m2 
Maximum water level 3 3 m 

Feed point from the bottom 1 1 m 
Lamella located in layer 2 2 

Plate angle 60 60 Degree 
Plate spacing 0.1 0.1 m 

Sand filter 
Diameter 1.25 m 

Height 1.8 m 
Backwash flow fraction 0.02 

Table 4. Design criteria for sludge treatment. 
Unit 

process 
Design criteria Value Unit 

Thickener Surface area 9 m3 
Depth 3 m 

Aerobic 
digestion 

Maximum volume 27 m3 
Tank depth 3 m 

Airflow into the aeration 
tank 

48.6 m3/h 

Dewatering Filter press surface 0.36 m2 

3. Result and discussion

The results and discussion sections are divided into two main 
sections. The first part is the technical comparison and study 
of the efficiency of removal of pollutants from wastewater in 
the three proposed methods, while the second part is the 
economic comparison of WWTPs and also the calculation of 
the present value, taking into account capital and operating 
costs throughout the life of the plant. 

3.1. The effluent characteristics 

Table 5 shows the water output quality information for the 
three treatment processes, which shows that treated 
wastewater has reached below the allowable characteristic 
limit. 

According to Table 5, the percentage of removal of COD, 
Total Suspended Solids (TSS), BOD5, Total Phosphorus (TP), 
and nitrogen in SBR is equal to 89, 94.8, 95.2, 61.9, and 95.1. 
The parameters mentioned in the MLE method are equal to 
93.5, 94.7, 97.9, 75.1, and 93.7, respectively. The values for 
the A2O process are equivalent to 94.6, 99.2, 98.4, 91.7, and 
94.4, respectively. According to the report of the 
environmental protection organization of Iran, the quality of 
effluent in all three treatment methods is suitable for reuse in 
agriculture. According to EPA reports [27], the BOD and COD 
removal efficiency of SBR varies from 85-95% which in our 
case was 89%. In the case of A2O process, COD removal 
efficiency of 92% was reported [28] which is near this study. 
In other studies, a TP removal efficiency of 93.5% was 
observed by Mohammad and Thamir Hamad [29] for A2O 
process which is near to the simulation result of this study.  The 
nitrogen removal efficiency of 90.7% was seen for MLE 
process in [30] which is almost near to the simulation result of 
MLE in this study (93.7%). 

The results show that most phosphorus and nitrogen 
removal occur in the A2O process due to the return of part of 
the activated sludge in the sedimentation tank to the beginning 
of the anaerobic zone where the biological removal of 
phosphorus will take place. The effluent from the aerobic tank 



      A. Rabani Mehr et al./ Scientia Iranica (2025) 32(9): 7250      7 

Table 5. Quality of wastewater effluent from different treatment processes. 

Parameters Unit SBR MLE O2A Laboratory tests
from the plant 

Iranian standards for 
agriculture reuse [26] 

EPA standards for 
discharge [25] 

Flow /d3m 898.0 898.5 898.5 898.5 
TSS mg/L 15.63 15.8 2.426 15 100 50 
VSS mg/L 7.36 5.605 0.8876 

5BOD mg/L 11.87 5.058 4.005 8 100 50 
COD mg/L 49.57 29.31 24.24 40 200 250 

Ammonia N mgN/L 0.1557 0.04219 0.2841 
Nitrite N mgN/L 0.07691 0.02772 0.1191 
Nitrate N mgN/L 18.55 4.566 7.639 

TKN mgN/L 1.71 2.202 1.944 
TN mgN/L 20.33 6.795 9.702 50 

-4Soluble PO mgP/L 0.2785 0.172 0.2199 0.28 
TP mgP/L 3.05 1.99 0.6568 2 

BOD5/COD 0.23 0.1739 0.16 0.2 

to the second anoxic zone leads to nitrate mixing with the 
effluent and denitrification and its conversion to nitrogen gas, 
which reduces the nitrogen in the effluent. 

The anoxic zone is deficient in DO. However, oxygen is 
produced by chemical bonding in the form of nitrate and nitrite 
by the flow of a return mixture, nitrified from the aerobic 
region. Performing a denitrification reaction in the anoxic 
zone reduces the amount of nitrate entering the anaerobic zone 
by returning activated sludge. 

In the SBR process, nitrification, denitrification, and 
phosphorus removal are performed continuously. The design 
of SBR wastewater treatment systems can be based solely on 
the removal  of  carbon  BOD  or  the  combined  removal  of 
carbon BOD and nitrogen. An appropriate amount of 
nitrification and carbon removal can also be achieved by 
applying several stages of the anoxic process during 
sedimentation. So, in general, the removal efficiency of SBR 
reactors is less than MLE and A2O methods, but concerning 
phosphorus removal, SBR performance is better with 89% 
removal from MLE with 75.1%, which is due to the absence 
of anaerobic reactions in the MLE process, and it reduces the 
phosphorus removal efficiency. 

By increasing the return flow from the aerobic unit to the 
anoxic in the MLE, the inlet flow rate to the reactor increases 
and the retention time decreases, and the Feed-to-
Microorganism ratio (F/M) decreases, given that this return 
flows to supply required oxygen by microorganisms. Also, the 
F/M ratio decreases with increasing backflow sludge flow in 
MLE and A2O processes. It is also important to note that this 
flow maintains the ratio of microorganisms to organic matter. 

The BOD5/COD ratio for treated wastewater in all three 
methods as well as the lab test is all in the range of 0.11-0.31 
which is confirmed by past studies [31]. This can show the 
accuracy of the models. 

3.2. Sensitivity test 

Figure 5 Shows the variation of output COD for different 
influent flowrate.  The results are illustrated and as it can be 
seen, the MLE process is highly sensitive to the flow rate of  

Figure 5. The variation of COD vs input flowrate for different case 
studies. 

Figure 6. The effect of clarifier volume on output COD. 

input wastewater, and it can be said that the MLE process 
cannot tolerate it, and it cannot meet the minimum required 
effluent discharge characteristic.  

Figure 6 shows the effect of clarifier volume on output 
COD. The test was done for MLE and A2O methods since 
the SBR is not competitive in terms of COD removal with 